



## Hardness - Coated With Glass Fusion™

*TCA TEST REPORT NUMBER:* TCA-145-04

*TEST SUBJECT MATERIAL:* Identified by client as Coated

*TEST PROCEDURE:* Mohs' Scratch Hardness  
Three whole tiles were tested.

*TEST RESULTS:* The Moh's Scratch Hardness was determined to be: **6**.  
(The Mohs' Scratch Hardens Scale runs from **1-talc** to **10-diamond**.)

## Test Result Summary

Test results shows that Glass Fusion™ is in the Titanium and Orthoclase Substance and Mineral Scale. This places Glass Fusion™ next to Quartz.